STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

it o
PAUL R. LEPAGE PATRICIA W. AHO
GOVERNOR COMMISSIONER

October 20, 2014

M. Stephen Freeman

Superintendent

Presque Isle Utilities District

P.0O. Box 470

Presque Isle, ME 04769 Transmitted via electronic mail

sfreeman@maine.rr.com Delivery confirmation requested

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102679
Maine Waste Discharge License (WDL) Application #W002618-5S-E-R
Final Permit

Dear Mr. Freeman:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection. Please read this permit/license
renewal and its attached conditions carefully. You must follow the conditions in the order to
[...]
received by the Department on or before the fifteenth (1 5 day of the month following the completed
repotting period. Electronic documentation in support of the eDMR must be submitted not later than
close of business on the 15™ day of the month following the completed reporting petiod.

F. OPERATIONS AND MAINTENANCE (O&M) PLAN

The permittee must maintain a current written comprehensive Operation & Maintenance (O&M) Plan
for the facility. The plan must provide a systematic approach by which the permittee must at all times,
properly operate and maintain all facilities and systems of treatment and control (and related
appurtenances) which are installed or used by the permittee to achieve compliance with the conditions
of this permit.

By December 31 of each year, or within 90 days of any process changes or minor equipment
upgrades, the permittee must evaluate and modify the O&M Plan including site plan(s) and
schematic(s) for the wastewater treatment facility to ensure that it is up-to-date. The O&M Plan must
be kept on-site at all times and made available to Department and U.S. Environmental Protection
Agency (USEPA) personnel upon request.

Within 90 days of completion of new and or substantial upgrades of the wastewater treatment
facility, the permittee must submit the updated O&M Plan to their Department inspector for review
and comment,

G. REOPENING OF PERMIT FOR MODIFICATION

In accordance with 38 M.R.S.A. § 414-A(5) and upon evaluation of the tests results or monitoring
requirements specified in Special Conditions of this permitting action, new site specific information,
or any other pertinent test results or information obtained during the term of this permit, the
Department may, at any time and with notice to the permittee, modify this permit to: 1) include
effluent limits necessary to control specific pollutants or whole effluent toxicity where there is a
reasonable potential that the effluent may cause water quality criteria to be exceeded, (2) require
additional monitoring if results on file are inconclusive; or (3) change monitoring requirements or
limitations based on new information.




#ME0102679 PERMIT Page 9 of 9
#W002618-58-E-R

H. SEVERABILITY

In the event that any provision(s), or part thereof, of this permit is declared to be unlawful by
a reviewing court, the remainder of the permit must remain in full force and effect, and must
be construed and enforced in all aspects as if such unlawful provision, or part thereof, had
been omitted, unless otherwise ordered by the court.




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: OCTOBER 20, 2014
PERMIT NUMBER: #M1.0102679
WASTE DISCHARGE LICENSE: #W002631-5S-E-R

NAME AND ADDRESS OF APPLICANT:
PRESQUE ISLE UTILITIES DISTRICT

P.0. BOX 470
PRESQUE ISLE, MAINE 04769

COUNTY: AROOSTOOK

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):
PRESQUE ISLE UTILITIES DISTRICT

176 CHAPMAN STREET
PRESQUE ISLE, MAINE 04769

RECEIVING WATER CLASSIFICATION: PRESQUE ISLE STREAM/CLASS B

COGNIZANT OFFICIAL CONTACT INFORMATION:
MR. STEPHEN FREEMAN
(207) 762-5061
sfreedmanf@maine.rr.com

1. APPLICATION SUMMARY

Application: The Presque Isle Utilities District (PIUD) submitted a timely and complete
application to theDepartment of Environmental Protection (Department) for renewal of
Waste Discharge License (WDL) #W002618-5S-D-R / Maine Pollutant Discharge
Elimination System (MEPDES) permit #ME0102679, which was issued on October 16, 2009
for a five-year term. The 10/16/09 MEPDES permit authorized monthly average discharge
of 0.180 million gallons per day (MGD) of filter cleaning (backwash) wastewater from a
municipal drinking water treatment plant to Presque Isle Stream, Class B, in Presque Isle,
Maine.




#ME0102679 FACT SHEET Page 2 of 11
#W002618-55-E-R

2. PERMIT SUMMARY

a. Terms and Conditions: This permitting action is carrying forward all the terms and
conditions of the previous permitting action except it is:

1. Eliminating the concentration limit for aluminum.
b. History: The most current relevant regulatory actions include:

May 2, 1995 — The Department issued Waste Discharge License (WDL) #W002618-ZA-
B-R to the PTUD for the daily maximum discharge of 0.18 MGD of filter backwash
wastewater to Presque Isle Stream in Presque Isle. This licensing action superseded
previous WDL #W002618-45-A-R issued on February 22, 1984 and WDL #2618 issued
on February 14, 1979, and expired on May 2, 2000.

November 15, 1996 — The US Environmental Protection Agency (USEPA) issued
National Pollution Discharge Elimination System (NPDES) General Permit
#MEG640004 to the PIUD for the discharge of filter backwash wastewater to Presque
Isle Stream, which expired on November 15, 2001. The outfall pipe identifier used in
MEG640004 was Outfall #001A. General Permit #MEG640004 superseded previous
NPDES permit #ME0001295 issued by the USEPA. The outfall identifier used in
#ME0001295 was Outfall #001D.

November 15, 1996 — The Department inactivated the PTUD facility under #ME0001295
in the permit compliance system (PCS) database to reflect that the facility was now
permitted under NPDES General Permit #MEG640004.

May 2, 2000 — The PCS database contained an error in that it listed the effluent limits end
date associated with the PIUD’s discharge as May 2, 2000 to coincide with the expiration
date of WDL #W002618-ZA-B-R. Therefore, the PIUD did not continue to receive
monthly discharge menitoring reports (DMRs) after the expiration date (May 2, 2000) of
the 5/2/95 WDL.

March 31, 2001 - The Department inactivated the PIUD facility under #MEG640004 in
the PCS database and the history of why this facility was inactivated prior to the renewal
of the 5/2/95 WDL is not known,

July 30, 2001 —The PIUD submitted a General Application for the renewal of WDL
#W002618-ZA-B-R. The application was accepted for processing on July 31, 2001, and
was assigned WDL #W002618-5S-C-R. The PIUD is listed as an inactive facility in the
PCS system under both ME0001295 and ME640004; therefore, the Department assigned
a new MEPDES number of ME0102679 to the PIUD in order to ensure the proper
management of effluent data reported by the facility.

November 23, 2004 — The Department issued combination MEPDES permit
#ME0102679/ Maine WDL #W002618-55-C-R, for a five-year term.




#MEO0102679 FACT SHEET Page 3 of 11
#W002618-58-E-R

2. PERMIT SUMMARY (cont’d)

October 16, 2009 - The Department issued combination MEPDES permit #ME0102679/
Maine WDL #W002618-58-C-R, for a five-year term.

August 4, 2014 — The PIUD submitted a timely and complete General Application to the
Department for renewal of the 10/16/09 MEPDES permit. The application was accepted
for processing on August 4, 2014, and was assigned WDL # W002618-58-E-R /
MEPDES #ME0102679.

c. Source Description: In a letier accompanying the 8/4/14 application for permit renewal,
the PIUD stated that they have developed a ground water source to completely replace
the surface water source. As of February 2010, the water filtration plant has not been
operated. The surface water system will be utilized as an emergency water supply. As
result, the MEPDES permit remains necessary if activation of the emergency water
supply is realized.

The PIUD operates a municipal drinking water treatment facility on Chapman Street in
Presque Isle to provide potable water to approximately 2,300 residential and commercial
customers in the City of Presque Isle. A map showing the PIUD facility and the location
of the two associated outfall points is included as Fact Sheet Attachment A. The facility
was constructed in 1960 and the PIUD currently produces approximately 1.0 million
gallons of potable water per day.

The PIUD obtains raw water from an impoundment on the Presque Isle Stream created by
the Presque Isle Stream Dam. Under normal operating conditions, raw water is pumped
to the facility during normal business hours using three pumps. Aluminum sulfate is
injected into the raw water line prior to entering the treatment facility to assist in
floceulation. The flow is then conveyed to a 280,000-gallon sedimentation basin that is
partitioned into two nearly equal chambers. The first chamber serves as a flocculation
chamber and the second chamber serves as a settling chamber. It is noted that the flow is
treated with sodium aluminate in addition to the aluminum sulfate during the cool
weather seasons (typically, September through May) and with a non-ionic polymer
during the warm weather seasons (typically April through December) to further assist in
floc formation and settling. Following settling, the flow is pre-chlorinated to a residual
concentration of between 0.5 and 1.0 parts per million (ppm) using liquid chlorine to
reduce bacterial growth on the filter media and is then evenly distributed to four (4
down-flow, rapid sand filtration beds. Each filter bed measures approximately 15-feet by
15-feet by 10-feet deep (2,250 cubic feet).

Filtered water is pumped to a 260,000-gallon clearwell and is treated with sodium
hypochlorite (residual concentration of approximately 2.0 ppm) for disinfection,
hydroflorosilicic acid for consumer dental protection, and caustic soda for pH adjustment.
Finished water is then pumped to the distribution system, which includes two (2)
1,000,000-gallon capacity floating storage tanks located on State Strect in Presque Isle
and two additional storage tanks.




#MEQ102679 FACT SHEET Page 4 of 11
H#W002618-58-E-R

2. PERMIT SUMMARY (cont’d)

d. Wastewater Treatment: On average, the PIUD performs a total of two filter backwash
cycles per day using finished water from the facility clearwell to ensure efficient
operation of the filter beds. Each filter cleaning cycle is triggered based on filter head
loss, filter break-through as measured by turbidity meters, or a pre-determined setpoint
based on operator observations of system performance. Backwash cycles alternate such
that only one filter bed is backwashed at any given time. Each backwash cycle generates
approximately 27,000 gallons of wastewater and the PIUD performs two backwash
cycles per day, on average, resulting in approximately 54,000 gallons of wastewater, It is
noted that the PIUD generates more than 54,000 gallons of wastewater per day during
periodic lagoon maintenance activities in which the lagoons are partially de-watered and
during periods of high river turbidity when the filters must be backwashed at a more
frequent interval.

The filter backwash cycle is initiated manually with a 10-minute up-flow filter backwash
cycle using finished water at a rate of 2,700 gallons per minute. Following the up-flow
sequence, the operator places the filter bed back into production mode by closing the
backwash drain valve and reopening the raw water influent valve. Backwash wastewater
is conveyed to one of two (2) available 380,000-gallon earthen settling lagoons at the
treatment facility. The unlined lagoons were constructed in 1975 to provide an
approximately 1-2 day detention period and each cell has a separate outfall structure to
convey treated wastewater to the receiving water.

As noted above, final effluent is conveyed for discharge to Presque Isle Stream via
Outfall #001 (southern lagoon) and Outfall #002 (northern lagoon). Typically the
discharge occurs on an alternating basis, however this permitting action (as with the
previous permit) authorizes the discharge from both outfall points concurrently subject to
the effluent limits and monitoring requirements established in Special Condition A of this
permit. The permittee is required to perform effluent monitoring for both outfall
points and shall report “NODI-9” on the monthly discharge monitoring reports
(DMRs) if there is no discharge from one or the other outfall during the monthly
reporting period. Effluent is conveyed from the outlet structure of each lagoon cell
through an approximately 20-foot long rock-lined ditch to Presque Isle Stream. There is
no pipe connecting the lagoons to the receiving waters. Thus, the discharge is considered
a bank outfall that does not achieve complete and rapid mixing of the effluent with the
receiving water, A schematic of the PIUD’s wastewater treatment process is included as

Fact Sheet Attachment B.

The PIUD reported that they remove sludge from the sedimentation basin and each
lagoon cell on an annual basis and land apply the material on local farm fields in
accordance with applicable Maine laws and Department rules.




#ME0102679 FACT SHEET Page 5 of 11
#W002618-55-E-R

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 MIR.S.A. § 414-A, requires that the effluent limitations prescribed
for discharges, including, but not limited to, effluent toxicity, require application of best
practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the
receiving waters attain the State water quality standlards as described in Maine's Surface
Water Classification System, In addition, 38 M.R.S.A. § 420 and 06-096 CMR 530 require
the regulation of toxic substances not to exceed levels set forth in Surface Water Quality
Criteria for Toxic Pollutants, 06-096 CMR 584 (last amended July 29, 2012), and that ensure
safe levels for the discharge of toxic pollutants such that existing and designated uses of
surface waters are maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Classification of major river basins, 38 MR.S.A. § 467(15)(C)(2)(a) classifies “All
tributaries of the Aroostook River entering below the confluence of the Machias River that
are not otherwise classified as Class B waters,” Standards for classification of fresh surface
waters, 38 MLR.S.A, § 465(3) describes the standards for Class B waters.

5. RECEIVING WATER QUALITY CONDITIONS

The State of Maine 2012 Integrated Water Quality Monitoring and Assessment Report,
prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water
Pollution Control Act, lists a 1.0-mile section (Segment ID 140R03) of Presque Isle Stream
in Presque Isle as, “Category 4-A Rivers and Streams with Impaired Use other than Mercury,
TMDL Completed.” The impaired use in this context refers to the aquatic life standard
caused by ammonia (un-ionized), biochemical oxygen demand and total phosphorous,

In addition, all freshwaters in Maine are listed as “Category 4-A: Waters Impaired by
Atmospheric Deposition of Mercury,” Impairment in this context refers to a statewide fish
consumption advisory due to elevated levels of mercury in some fish tissues. The Report
states, “All freshwaters are listed in Category 4-A (TMDL Completed) due to USEPA
approval of a Regional Mercury TMDL. Maine has a fish consumption advisory for fish
taken from all freshwaters due to mercury. Many waters, and many fish from any given
water, do not exceed the action level for mercury. However, because it is impossible for
someone consuming a fish to know whether the mercury level exceeds the action level, the
Maine Department of Health and Human Services decided to establish a statewide advisory
for all freshwater fish that recommends limits on consumption. Maine has already instituted

statewide programs for removal and reduction of mercury sources.” Pursuant to 38 MLR.S.A.

§ 420(1-B)(B), “a facility is not in violation of the ambient criteria for mercury if the facility
is in compliance with an interim discharge limit established by the Department pursuant to
section 413 subsection 11.” The Department has established interim monthly average and
daily maximum mercury concentration limits and reporting requirements for this facility
pursuant to 06-096 CMR 519.




#MEOQ102679 FACT SHEET Page 6 of 11
#W002618-5S-E-R

5. RECEIVING WATER QUALITY CONDITIONS (cont’d)

The Department has no information at this time that the discharge from the PIUD, as
permitted, will cause or contribute to the failure of the receiving water to meet the designated
uses of its ascribed classification.

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS